DESIGN GUIDES FOR BIOLOGICAL
WASTEWATER TREATMENT PROCESSES

Performance of Biological Treatment Processes

Final Report
Contract Number WPRD-178-01-68

Technical Report
EHE-71-2
CRWR-76

Joseph F. Malina, Jr.
Project Co-Director

Rolf Kayser
Project Manager

W, W, Eckenfelder, Tr.
Project Co-Director

E. F. Gloyna
Project Co~Director

W. R. Drynan
Project Manager

; CENTER FOR RESEARCH IN WATER RESOURCES

Environmental Health Engineering Research Laboratories
Department of Civil Engineering

The University of Texas

Austin, Texas
May 1972




ACKNOWLEDGMENTS

This study was funded by the Federal Water Quality Administration
Grant No, WPRD 178-01-68. The administrative assistance of Mr. George
[...]
Monthly Average Influent BOD and SS to C Plant
Probability of BOD Influent

Probability of Suspended Solids

Loading Characteristics

Probability of BOD ILoad

BOD and Load Distribution

Rainfall and Sewage Flow

vi

PAGE

10
12
17
19
21
24
32
36
38
41
45
48

52

53
54
56
57
59
60

62



FIGURE
24
25
26
27
28
29
30
31
32
33
34
35
36
37
38
39
40

41
42

43

44

Probability of Sewage Flow

Sewage Flow Distribution

Schedule of Experimental Program

Unit Oxygen Uptake Rates - Runs 2A, 3A, 4A
The Laboratory Contact Stabilization Unit
BODT Loading Rate vs Removal Rate

Unit Oxygen Uptake Rates - Runs 3C, 5C
Unit Oxygen Uptake Rates - Run 6C

Our Batch Test No. 2

BODT Loading vs Removal Rate

Relationship Between BOD Removal and Depth
Determination of k*

Determination of k*

Laboratory Aerated Lagoon Systems

‘Soluble Effluent -~ BOD vs Detention Time
Effluent Data B Plant

Effluent Suspended Solids vs Effluent BODT Minus
Effluent BODF

Power Level vs MLSS
Power Level and Degree of Mixing

Experimental and Theoretical Effluent Quality as a
Function of Areal Loading

Calculated Biodegradation Rate Constant, Assuming
Completely Mixed Conditions

vii

PAGE
63
64
67
76
80
87
88
89
91
92

100

102

104

106

110

111

114

116
117
126

128




TABLE

10
11
12
13
14
15
16
17
18
19
20

21

LIST OF TABLES

Govalle Sewage Treatment Plant - Austin, Texas

Summary of Plant Characteristics

Physical Characteristics of the Pilot Scale Waste

Stabilization Ponds

Williamson Creek Sewage Treatment Plant - Austin, Texas

Summary of Plant Characteristics
Analyses of 24-Hour Composite Samples
Summary of Operating Conditions
Summary of Hydraulic Conditions
Summary of Results
Summary of Results
Summary of Loading and Removal Rates
Summary of Operating Conditions
Unit Configurations and Flow Rates
Summary of Results
Summary of Results
Summary of Results
Summary of Results
Summary of Results
Summary of Results
Trickling Filter Operating Conditions
Summary of Results
Summary of Results

Operating Conditions

viii

PAGE

13

22

25

28
68
69
71
72
73
78
81
82
83
84
85
93
94
95
97
98

107



TABLE PAGE

22 Ovperating Parameters for Laboratory Studies 108
23 Operating Schedule Waste Stabilization Pond Systems 120
24 Operational Characteristics of the Pilot-Scale Pond 121
Systems
25 Average Quality of Pilot-Scale Pond Effluents 122
26 Average Quality of Pilot-Scale Pond Effluents 123
27 Average Quality of Pilot-Scale Pond Effluents 124
28 Biodegradation Rates of Pilot-Scale Waste 129

Stabilization Ponds

ix




b
BOD

BODF
BODT

oC

COD
CODF
CODT
OF

IC

e

SYMBOLS AND ABBREVIATIONS

fraction of substrate converted to bacterial mass

oxygen consumed per unit of substrate removed

substrate removed per unit of time, by endogenous respiration
endogenous respiration rate
biochemical oxygen demand

filtered (assumption: soluble) BOD5
total BODjg

degrees centigrade

oxygen concentration

chemical oxygen demand

filtered (assumption: soluble) COD

total COD

degrees Fahrenheit

inorganic carbon

reaction rate coefficient, related to MLSS
reaction rate coefficient, MLSS included
reaction rate coefficient, related to active MILSS’
reaction rate coefficient, active MLSS included
heat transfer coefficient

substrate~concentration at which the reaction-rate equals one-half
k
max

kmax divided by a
reaction rate coefficient, related to MLVSS

maximum removal rate, Monod -~ Michaelis-Menten equation




I

7N

~ N

20
MLSS
MILVSS
NH
NO, 43
OUR

TKN
TC
TOC
TOCF

. TOCT

reaction rate coefficient, MLVSS included
equals K, Ka

reaction rate coefficient, at temperature T, ©C
reaction rate coefficient, at 20°C

mixed liquor suspended solids

mixed liquor volatile suspended solids
ammonia

nitrite + nitrate

oxygen uptake rate

flow

oxygen used, per unit weight of mixed liquor and per unit of time
soluble substrate concentration, tank

soluble substrate concentration, influent

total substrate concentration, supernatant after settling
total substrate concentration, influent

soluble substrate removed, So - S

suspended solids

hydraulic detention time, in completely mixed basins equal to
the sludge age, t = V/Q

temperature

total Kjeldahl nitrogen

total carbon

total organic carbon

filtered (assumption: soluble) TOC

total TOC

xi



INTRODUCTION

The operation of treatment plants and evaluation of the performance
of full-scale biological processes under a wide range of organic and hy-
draulic loadings are seldom undertaken. The principal objective of a plant
operator after the system is constructed and equipment installed is to pro-
duce the best effluent possible. Therefore, in most cases the limitations
of a particular process or of the total plantare not established until the or-
ganic or hydraulic capacity of the system is exceeded as indicated by

deterioration of the plant effluent.

The study included an evaluation of the performance of the conven-~
tional activated sludge process, the contact stabilization process, the
extended aeration process, the aerated lagoons, waste stabilization ponds,

and trickling filters through a well-coordinated laboratory andfield program.

The objectives of this study were:

a. The development of updated design guidelines for biological
treatment processes.

b. The establishment of the effective operating ranges of hydraulic
and organic loading by monitoring the effects of these variables on
the performance of the various biological treatment processes.

C. Thé comparison of the performance of laboratory~scale treatment
units with field installations to evaluate comprehensive scale-up

information, mathematical correlations and operational guidelines.



d. Analysis and evaluation of laboratory and field procedures and
results to improve and standardize laboratory methods and engineering

design formulationsg.

Experimental programs involving the different processes were car-
ried out at the various municipal wastewater treatment plants of the City
of Austin, Texas. The design of these plants permitted unusual flexibility
of operation of one or more of the biological systems treating municipal

wastewater.

The development of this project at the City of Austin afforded unique
advantages in that all of the aerobic biological processes with the excep-
tions of trickling filters were operational or were made operational with
minor structural and hydraulic changes. Experimental trickling filter and
pilot scale stabilization pond systems were installed at the Govalle Waste~
water Treatment Plant. Therefore, comparative results were obtained on the
same municipal wastewater which contained essentially no industrial waste-

water,

The éfoject encompassed four major phases:

a. construction and modification of existing facilities

b. collection of operational data from laboratory, pilot, and
full-scale units

c¢. evaluation and correlation of data

d. preparation of design guidelines



The processes evaluated under various hydraulic and organic
loading conditions included:
a., activated sludge operated as:
1. the conventional activated sludge process with longitu-
dinal flow-through tanks
2. the contact stabilization process
3. the extended aeration process
b. ftrickling filters using media consisting of:
1. corrugated plastic sheets
2, vplastic rings
3. rock
c. aerated lagoons
d. waste stabilization ponds
Analytical procedures for automated sample analyses were developed
for the large number of analyses required for the simulataneous evaluation
of the processes operated in parallel, An improved system of sample storage

and handling was also developed.

The ;ﬁerformance of the various processes was evaluated in terms
of the removal of BOD, suspended solids, organic carbon and nutrients.
These operating data were evaluated and compared with data reported for
plants at other locations. This report includes all the operating data in
Appendix A, Reports in which the data are evaluated are included in Ap-

pendix B. The design guidelines are submitted as a separate monograph.




DESCRIPTION OF THE TREATMENT PLANTS

Biological processes installed at the Govalle and Williamson Creek
Wastewater Treatment Plants of the City of Austin, Texas were evaluated
in this study. Pilot~scale trickling filter and waste stabilization ponds were

constructed at the Govalle Plant.

A. Govalle Wastewater Treatment Plant

The coriginal Govalle Wastewater Treatment Plant was constructed
in 1936 in Austin, Texas and consisted of bar screens, aerated grit chamber,
one primary clarifier, two aeration tanks, two final clarifiers and two two-
stage digesters. The plant was expanded in the early 1950's to accom-
modate the increased flow and the biological treatment system was con-
verted from the conventional activated sludge process to the contact stabi-
lization system. At that time, additional bar screens, grit chamber, and
two final clarifiers were added and the original primary clarifier was con-
verted to a final clarifier. New carborundum diffuser tubes were installed
in the aeration tanks. About one-half of the aeration tank volume was avai-
lable for the contact portion of the process and after final clarification,
the concentrahted sludge was passed into the second half of the aeration
tank for stabilization. FEach aeration system was connected to separate
clarifiers and had separate blowers, return sludge piping, and waste sludge

pumps. The expanded plant had a capacity of 14 to 16 MGD.

In 1960, the plant was expanded once again and the third aeration
tank and clarifiers were added to the existing plant. A grease skimming

4




tank was installed before the aeration tanks in order to minimize floating
material in the final clarifiers. A second skimming tank was added in
1966. The floating material and grease removed in the skimming tanks
were sent to the anaerobic digestion system. The solids that settled in
the short detention time in the skimming tanks were pumped back into the

wastewater entering the aeration basins.

A schematic flow diagram of the Govalle Wastewater Treatment
Plant as it appeared during this particular study is shown in Figure 1.
More descriptive flow diagrams are illustrated in Figures 2 and 3. During
the final phase of this study, the Govalle Wastewater Treatment Plant
was once again expanded. However, the new portion of the plant was
not completed and the performance of the new addition was not evaluated
in this study; therefore no description will be provided. Distribution of
the incoming wastewater flow among the three contact stabilization units
is as follows: one-third of the flow enters the most recently constructed
plant (C Plant), and the remainder of the flow is distributed between the

older portions of the plant, namely A Plant and B Plant,

The circular final clarifiers are equipped with sludge collection
rakes and a skimming device. The floating solids are removed by skim-
ming, thickened and discharged into the waste sludge wet well to be pumped
to the sludge lagoons. The effluent of the final clarifiers is chlorinated

and discharged into the Colorado River. ’




( T 3 KCTTTTTTT

1H HE r\
Efs 13 £
Efa 4 | E
HE e H
H E 3 E H
Efs HE 3 LS
ElS ER =
£l HH E
Els El3 £
CLARIF X 3 ElS Ela E
X 4 £ 4 B
2 y%% annnnnnny LLLILOLN W TLOLROIL
ﬂ‘&é %% T RCTTTTTTT [T
17 A 1 H E 3 El H
% S 3 H 1E E
< H H E 3

Y o2”

3 £
4 U 09 S LLLLLET NEARANRA L DLT LT
Og O >, WASTE STAB PANDS
& “l s, (PILOT PLANT)
%%%
%%%\
%%

) AERATION 4
g TANKS

i

f

il

0 7

g VAR

; i CLAR!F!ER

: I

i U s
Tg mmmmmmmmmmmmmmmmmm
SQ . BLOWER BUH_D

il

g %

g /47}! LAB’

1]

?/

) SKIMMING

TANKS
PILOT GRIT CH
TR!CKL.FILT

| SCREEN
kﬁ% FIG.1

I

o SEWAGE TREATMENT PLANT
"GOVALLE " AUSTIN, TEXAS



SVX3L "NILSNV 40 ALID

- 431418V70
INVId LN3IWLV3YL 39YM3S ITTIVAQ9 2914 TN
-3
\ Y 4
= e — \u/
= AN g 3N X NOILVLS
3SN0H /A ﬁ o= wz_x_s_ms ..//\/or/ dNnd
_ _ 0Z NOLLVZITI8Y1S A 8 4IM08
N33HI3 1149 § SLNVId A A &ﬂ%m\ //\0
88 Vol R ANYL zo:émz /
ANVL P T —— S S
INIW WIS NOLLY IS L e < ;
AYVWI¥d diWNd o ¥
o I'ON A m 43141879
43153910 , . VNI
\ A¥VAN0D3S _ d/ \\
; /20N Ty
‘y S [ 3153910 ;S \\
v 1ON AYVANO0JI3S ' RN /
< { ¥3153910 ‘ Ao
%\ AUVININd . ,JNJ
. Qc N 7
f 20N NOILVLS s
IN3INI443 VN4 - 1 { 43153910 IH_ 1417 / i
390078 03183910 —— - — W o \pUVAINY) /
IWNDS o 9 N ANVL / 4
4ONDIT dNS — = —-— 4 L 3N / |
154Nn78 §S30x3 —--— 13 + INIYOTH) v
390078 NYNLAY —— — — a ENA : HOV 34
¥ONdIT QIXIN ——— 3 NOILVQIX0 ﬁ.\q\
390078 MYy ————— 8 S
JOYMIS MVY ————-———— v

aN3931




SVX3L "NILSNV 40 ALID
INV1d INJWLV3IHL JOVMIS JTIVAO09 £ 914

| 'ON
43A0W3Y 1149

{-V 'ON
4314149710

1 "ON
N3340S X08

431314v10

v (T1IW) ¥3ONIY9 39aN7S A..tDI:II-J

4371111434

,\—o 3NOZ NOIWVZITIgV1S 394N71S

e 4 e+ i 4 i+ Y e

s
4 3U07

YNVL NOILVEZV |

=1 g ANy ¢ B I TTTTT
e 8] L | esmmmnomassemm mm—m, ey . —
— ..I_I_nl.._.w.llllll\vx an-ln“.lnlhff"\lOl..l... ] . m
d4313W v/ ) ~O— " F4N
2 'ON I'ON 9078 dWNd \/ :
N3FHIS 1189 ANoZ
X049 . 1 -an-

IN3INT443 TYNIL
39anis 4418391 -
WNJS

390dN71S SS30X3
390N7TS NdN13yY
40NODIT d3XIN
JOVMIS MV Y

UN39371

=
~ 9.
/..../ .. ...O .....
¥3183910 ..
AHVANOI3S
1/ ﬂ
; 20N A
X on | 83139 RN
AYY W4
(R
5 2°ON
N ¥315391Q
RN AYYWINd

oIV Ziiavis 39anms 11 ¢

;«wcoN.
[T TSRS

-8 "ON
431418v710

A_

S338 9NIAYA 390N1S

<~




Waste activated sludge from each aeration system is pumped
separately from the main sludge return line, Normally one pump is operated
and is controlled by an automatic timer. The waste sludge is pumped into
a wet well for subsequent pumping to sludge disposal lagoons at Hornsby
Bend, Texas which is located about five miles from the Govalle Plant site,
The waste activated sludge is mixed with river water in the lagoons and is
treated in this manner. These lagoons were constructed in 1956 at which

time the anaerobic digestion system was also taken out of service,

1. Activated Sludge Process

The details of the aeration tank design are illustrated in
Figure 4. The incoming wastewater can be introduced through any one of
four inlet channels located along one side of each unit. The contact time
can be varied by changing the point at which the wastewater enters the

basin.

Some plant modifications were necessary in order to permit
the operation of one of the aeration tanks as a conventional activated sludge
process while the other two tanks were operated as contact stabilization
systems. The A Plant was converted to the conventional activated sludge
process since this system included the only aeration tank in which the
wastewater and return sludge could be introduced at one end of the tank

without extengive modification in the plant piping.




T SEWAGE t SEWAGE

FIG.4
AERATION TANKS OF GOVALLE

10




A cross section of the aeration tanks is shown in Figure 5.
The cross sectional area of the aeration tank is 360 square feet and the
nominal dimensions of the tank are 25 feet wide and a side water depth
of 15 feet. Air is distributed uniformly throughout the tank by car-
borundum diffuser tubes which are four feet long and spaced six inches
on center. The diffusers are located about three feet off the bottom of
the aeration tank and therefore are operated at a head of about 12 feet
of water. The oxygen transfer for this aeration equipment is 28.5 pounds
of oxygen per thousand gallons of aeration tank volume and the specific
air flow rate is about 15 cubic feet of air per thousand gallons of aera-
tion tank. This oxygen transfer is based on clean diffusers and as the dif-
fuser tubes become clogged, the oxygen transfer is reduced. The volume
of the aeration tanks and the capacity of pumps, blowers, and other basic

information are sumrmarized in Table 1.

a. Conventional Process

The wastewater flow which could be effectively treated
by A Plant when operated as the conventional activated sludge process was
limited by the size of the piping between the aeration tank and final clari-
fier as well as the hydraulic capacity of the clarifier. The maximum flow
including incoming wastewater and return sludge which could be treated
was approximately ten MGD. The rate of wastewater flow to the A Plant